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COMPRESSIVE STRENGTH OF
4" X 8" CONCRETE TEST SPECIMENS

Client:  MSDCurbing
2124 Southwest 11" Court
Cape Coral, Florida 33991

Project: New England State Mix

DESIGN Specified Strength: 4000 psi at 28 days
DATA | Mix Design No. INA ,
Date Sampled: 11-24-14 Time Sampled: N/A
Sampled By: Matt Dick Slump: in.
Truck No.: N/A Air Content (by volume): | N/A
FIELD Ticket No.: N/A ) Concrete Temperature: °F
& Time Batched: N/A No. of Cylinders Cast: 2
LAB Quantity of Load: cu.yds. ) Ambient Temperature: °F
DATA Water Added At Site: 0 gals. Weather Condition: ] N/A
Contractor: . N/A Admixture: N/A
Supplier: N/A
Location of Placement: INA
. Max. Test
Date Tested Sagyi ,':I' 3’ ;;S: e ngzif_ "E‘::‘(?:z) Cl?cr)r;%rc(alsbséi?;e (szgr:np;hs(s;\é% Average (psi)
12-1-14 7 2 12.82 90600 7070
RESULTS 12-19-14 25 2 12.82 130670 ‘9250
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1 = Cone, 2 = Cone & Split, 3 = Cone & Shear, 4 = Shear, 5 = Columnar . =
H = Hold, CB = Corner Break NO 41790 s =
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Project: New England State Mix

DESIGN Specified Strength: 4000 psi at 28 days
DATA | Wix Design No. INA ,
Date Sampled: 11-24-14 Time Sampled: N/A
Sampled By: Matt Dick Slump: in.
Truck No.: N/A Air Content (by volume): | N/A
FIELD Ticket No.: N/A ) Concrete Temperature: °F
& Time Batched: N/A No. of Cylinders Cast: 2
LAB Quantity of Load: cu.yds. ) Ambient Temperature: °F
DATA Water Added At Site: 0 gals. Weather Condition: | NA
Contractor: . N/A Admixture: N/A
Supplier: N/A
Location of Placement: INA
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